POWER TEAM Form No. 100780

Parts List for:

SPX Hydraulic Technologies Tech. Services: (800) 477-8326

5885 11th Street Fax: (800) 765-8326 SPE10010 SPF100 (press frame only)
powerteam.com Fax: (800) 288-7031 SPE10013DS

100 TON SHOP PRESS

Frame Assembly

Sheet No. 1o0f3

© SPX Hydraulic Technologies Rev. 2 Date: 09 Dec 2008




Parts List, Form No. 100780, Back sheet 1 of 3

ttem Part No. item Part No.
No. No. Req'd Description No. No. Req'd Description
3 36586 1 Trade Name Decal 13 43176 1 Upright Spacer
4 204344 8 Special Cap Screw 15 46509 1 Waming Decal
5 10387 8 Hex Nut (3v/4-10) 17 38166 4 Cross Pin
6 611440R9 1 Lower Bolster i8 51230 1 Upright, L.H.
7 10406 8 Hex Jam Nut (1-3/8 -12; 19 16654 AR  Clevis Pin
Torque to 275/300 ft. Ibs.) 20 10472 AR  Cotter Pin
8 10204 3 Hex Nut (3/8-18) (1/8 Dia. x 1-1/2° Lg.)
9 10049 3 Hex Hd. Cap Screw 21431480R8 2 Upper Bolster
(3/8-16 x 1" Lg.) 22 206043 1 Instruction Decal
10 51229 1 Upright, R.H. Parts Included but Not Shown
1 25849 2 Foot Angle 310051 1 Made in USA Decal
AR = As Required

PQ603 OR PQ1204S ELECTRIC PUMP HOOKUP

Item  Part No.
No. No. Req'd Description

1 PQ603 1 Electric Pump

(see Form #100353; for SPE 10010)

PQ1204S 1  Electric Pump

(see Form #100353; for SPE1001308)
2 10474 1 Elbow Fitting

(90° x 3/8 NPTF; used on all pumps)
3 9683 1 Straight Fitting

{3/8 NPTF; for SPE1001305)
4 10647 1 Elbow Fitting (80 x 3/ NPTF;

for SPE10013D85)
5 350158 1  Hyd. Hose, 10 ft.
(for SPE10010)
350158 2 Hyd. Hose, 10 ft.
{for SPE10013D8)

6 10645 1 45° Street Elbow
{for SPE10010 & SPE100130S)
) 9075 1 Gauge
Parts Included but Not Shown
50931 1 Pump Mounting Bracket

Rafer to any operating instructions included with this product for detailad information
about operation, testing, disassembly, reassembly, and preventive maintanance.

lterns found in this parts list have been carelully tesied and selected. Therefore: Use
only genuine replacemant partsl
Additional questions can be directed to our Technical Services Department.




Parts List Form No. 100780

PE172 ELECTRIC PUMP

P460 HAND PUMP

Sheet No. 2o0f3

Rev. 2 Date: 09 Dec 2008




Parts List, Form No. 100780, Back sheet 2 of 3

CABLE ASSEMBLY



Parts List

Form No. 100780

CYLINDER MOUNTING ASSEMBLY

item  Part No.
No. No. Req'd Description
1 44419 2 Bar
2 302551 2 Bar
3 10882 4  Roll Pin (1/4 dia. x 1-1/2"1g.)
4 206944 4  Roller
5 52434 1 Single-Acting Cylinder
(see Form #100385;
for SPE10010, SPM10010, &
SPE10010R; includes ltem 14)
51683 1 Double-Acting Cylinder
(see Form #100302;
for SPE100130DS5; includes
ltem 14)
6 10585 8 Roll Pin (1/4 dia. x 1" ig.)
7 302549 4 Threaded Rod
8 52451 1 Ram Mounting Plate
(for SPE10010, SPM10010, &
SPE10010R)
51786 1 Ram Mounting Plate
(for SPE10013DS)
9 10216 4  Hex Nut (3/4-10 UNC)
10 10204 2  Hex Nut (3/8-16)
1 50931 1 Pump Mounting Bracket
NOTE: For 12 10052 2 Hex Hd. Cap Screw
Double Acting (3/8-16 x 1-1/4" Ig.)
el 13 10798 4 Hex Hd. Cap Screw
(1/2-20 x 314" ig.)
14 10648 1 45° Elbow Fitting (included
®‘\'—§ with 52434 Single-Acting
Cylinder)
15 10648 2  45° Elbow Fitting (included
with 51683 Double-Acting
Cylinder)

PUMP MOUNTING BRACKET

DOUBLE-ACTING CYLINDER

-~

.—

Sheet No. 3o0f3

Rev. 2 Date: 09 Dec 2008




